
141The Journal of Cotton Science 11:141–153 (2007)  
http://journal.cotton.org, © The Cotton Foundation 2007

TEXTILE TECHNOLOGY
Cotton Textile Processing: Waste Generation and Effluent Treatment

B. Ramesh Babu*, A.K. Parande, S. Raghu, and T. Prem Kumar

B. R. Babu*, A.K. Parande, S. Raghu, and T. P. Kumar, 
Central Electrochemical Research Institute, Karaikudi 630006, 
Tamil Nadu, India. 

*Corresponding author: akbabu_2001@yahoo.com

ABSTRACT

This review discusses cotton textile process-
ing and methods of treating effluent in the textile 
industry. Several countries, including India, have 
introduced strict ecological standards for textile 
industries. With more stringent controls expected 
[...]
include electro-oxidation, biological treatment, pho-
tochemical processing, ion-exchange, and a variety 
of membrane techniques.

TEXTILE OPERATIONS

The textile industry comprises a diverse and 
fragmented group of establishments that produce 
and/or process textile-related products (fiber, yarn, 
and fabric) for further processing into apparel, home 
furnishings, and industrial goods. Textile establish-
ments receive and prepare fibers; transform fibers 



142Babu et al.: Textile Processing and Effluent Treatment

into yarn, thread, or webbing; convert the yarn into 
fabric or related products; and dye and finish these 
materials at various stages of production (Ghosh and 
Gangopadhyay, 2000).

The process of converting raw fibers into fin-
ished apparel and non-apparel textile products is 
complex, so most textile mills specialize. There is 
little difference between knitting and weaving in the 
production of man-made cotton and wool fabrics 
(Hashem et al., 2005). Textiles generally go through 
three or four stages of production that may include 
yarn formation, fabric formation, wet processing, and 
textile fabrication. Some of the steps in processing 
fibers into textile goods are shown in Figure 1. A list 
of some wastes that may be generated at each level 
of textile processing are provided in Table 2.

Desizing. The presence of sizing ingredients in 
the fabric hinders processes, such as dyeing, printing, 
and finishing. For example, the presence of starch can 
hinder the penetration of the dye into the fiber, which 
necessitates removal of starch prior to dyeing or print-
ing. Starch is removed or converted into simple water-
soluble products either by hydrolysis (by enzymatic 
preparations or dilute mineral acids) or by oxidation (by 
sodium bromide, sodium chlorite, etc.) (Batra, 1985).

In general, about 50% of the water pollution is 
due to waste water from desizing, which has a high 
BOD that renders it unusable. The problem can be 
mitigated by using enzymes that degrade starch into 
ethanol rather to anhydroglucose. The ethanol can 

be recovered by distillation for use as a solvent or 
fuel, thereby reducing the BOD load. Alternatively, 
an oxidative system like H2O2 can be used to fully 
degrade starch to CO2 and H2O.

Man-made 
filament fibers

Man-made 
staple fibers 

Raw wool, 
cotton 

Texturizing Fiber preparation 

Yarn
formation 

Warping Spinning

Slashing

Knitting Knitting

Weaving

Preparation

De-sizing

Bleaching Mercerizing 

Wet
processing

Dyeing,
printing

Finishing

Table 1. Possible treatments for cotton textile wastes and their associated advantages and disadvantages

Processes Advantages Disadvantages References
Biodegradation Rates of elimination by oxidizable 

substances about 90%
Low biodegradability of 
dyes

Pala and Tokat, 2002; 
Ledakowicz et al., 2001.

Coagulation–
flocculation

Elimination of insoluble dyes Production of sludge 
blocking filter

Gaehr et al., 1994.

Adsorption on 
activated carbon

Suspended solids and organic 
substances well reduced

Cost of activated carbon Arslan et al., 2000.

Ozone treatment Good decolorization No reduction of the COD Adams et al., 1995; Scott and 
Ollis, 1995.

Electrochemical 
processes

Capacity of adaptation to different 
volumes and pollution loads

Iron hydroxide sludge Lin and Peng, 1994; Lin and 
Chen, 1997.

Reverse osmosis Removal of all mineral salts, 
hydrolyzes reactive dyes and 
chemical auxiliaries

High pressure Ghayeni et al., 1998.

Nanofiltration Separation of organic compounds of 
low molecular weight and divalent 
ions from monovalent salts.
Treatment of high concentrations

-----
Erswell et al., 1998; Xu et al., 
1999; Akbari et al., 2002; Tang 
and Chen, 2002.

Ultrafiltration–
microfiltration

Low pressure Insufficient quality of the
treated wastewater

Watters et al., 1991; Rott and 
Mike, 1999; Ciardelli and Ranieri, 
2001; Ghayeni et al., 1998.

Figure 1. A flow diagram for various steps involved in pro-
cessing textile in a cotton mill.



143JOURNAL OF COTTON SCIENCE, Volume 11, Issue 3, 2007

Electro-oxidation on RuO2/Ti or PbO2/Ti elec-
trodes is an effective method for the treatment of 
starch effluent. An anaerobic plate-column reactor 
capable of retaining high concentrations of biomass 
was studied using a synthetic wastewater that con-
tained starch. The total organic carbon (TOC)-load-
ing rate, hydraulic retention time (HRT), and tem-
perature were kept constant. The initial conditions 

were a biomass concentration of approximately 0.5 
mg/ml N (5 mg/ml volatile suspended solids), 20 

°C, an HRT of 30 h, and a TOC-loading rate of 0.8 
g/l/day. A removal efficiency of dissolved organic 
carbon exceeding 90% was realized. At the end 
of the treatment, the removal efficiency reached 
a steady-state value of 98%, at which the biomass 
concentration in the reactor was 2.3 mg/ml N.

Table 2. List of some of the waste materials generated at each level of cotton textile processing 

Process Air emissions Wastewater Residual wastes
Fiber 
preparation

Little or no air emissions 
generated

Little or no wastewater 
generated

Fiber waste; packaging waste; hard 
waste.

Yarn spinning Little or no air emissions 
generated

Little or no wastewater 
generated

Packaging waste; sized yarn; fiber 
waste; cleaning and processing waste.

Slashing/sizing Volatile organic compounds BOD; COD; metals; cleaning 
waste, size

Fiber lint; yarn waste; packaging 
waste; unused starch-based sizes.

Weaving Little or no air emissions 
generated

Little or no wastewater 
generated

Packaging waste; yarn and fabric 
scraps; off-spec fabric; used oil.

Knitting Little or no air emissions 
generated

Little or no wastewater 
generated

Packaging waste; yarn and fabric 
scraps; off-spec fabric.

Tufting Little or no air emissions 
generated

Little or no wastewater 
generated

Packaging waste; yarn and fabric 
scraps; off-spec fabric.

Desizing Volatile organic compounds 
from glycol ethers

BOD from water-soluble sizes; 
synthetic size; lubricants; 
biocides; anti-static 
compounds

Packaging waste; fiber lint; yarn waste; 
cleaning materials, such as wipes, rags 
and filters; cleaning and maintenance 
wastes containing solvents.

Scouring Volatile organic compounds 
from glycol ethers and 
scouring solvents

Disinfectants and insecticide 
residues; NaOH; detergents; 
fats; oils; pectin; wax; knitting 
lubricants; spin finishes; spent 
solvents

Little or no residual waste generated.

Bleaching Little or no air emissions 
generated

Hydrogen peroxide, sodium 
silicate or organic stabilizer; 
high pH

Little or no residual waste generated.

Singeing Small amounts of exhaust 
gasses from the burners.

Little or no wastewater 
generated.

Little or no residual waste generated.

Mercerizing Little or no air emissions 
generated.

High pH; NaOH. Little or no residual waste generated.

Heat setting Volatilization of spin finish 
agents applied during 
synthetic fiber manufacture.

Little or no wastewater 
generated.

Little or no residual waste generated.

Dyeing Volatile organic compounds Metals; salt; surfactants; 
toxics; organic processing 
assistance; cationic materials; 
color; BOD; sulfide; acidity/
alkalinity; spent solvents.

Little or no residual waste generated.

Printing Solvents, acetic acid from 
dyeing and curing oven 
emissions; combustion 
gasses; particulate matter.

Suspended solids; urea; 
solvents; color; metals; heat; 
BOD; foam.

Little or no residual waste generated.

Finishing Volatile organic compounds; 
contaminants in purchased 
chemicals; formaldehyde 
vapor; combustion gasses; 
particulate matter.

BOD; COD; suspended solids; 
toxics; spent solvents.

Fabric scraps and trimmings; 
packaging waste.

Product 
fabrication

Little or no air emissions 
generated.

Little or no wastewater 
generated.

Fabric scraps.



144Babu et al.: Textile Processing and Effluent Treatment

Cornstarch waste is easily degraded by treatment 
in a mixed activated sludge system. The bio-kinetic 
coefficients were calculated from the two-level ac-
tivated sludge operational processes using influent 
COD concentrations and four values of solid reten-
tion time. The results indicate that the effluent COD 
is related to the influent COD concentration. It is also 
proportional to the product of the influent COD and 
the specific growth rate. A multiple-substrate model 
was developed to predict the effluent COD under 
variable influent COD concentrations (Bortone et 
al., 1995). There was no sludge-bulking problem 
apparently because of high dissolved oxygen (DO) 
concentrations, a buffered system, and a balanced 
C:N:P ratio; however, the critical DO concentration 
at which the sludge volume index began to rise in-
creased as the food for microorganism (F/M) ratio 
increased. A cost analysis was provided for a hypo-
thetical wastewater plant with a flow rate of 300m3/
day (Vanndevivera and Bianchi, 1998). Synthetic 
sizing formulations based on polyvinyl acrylic (PVA) 
and acrylic resins, instead of starch, are expensive. 
Considering the cost of effluent treatment, the cost 
of synthetic sizing formulations is negligible. Today, 
advances in nano-filtration and ultra-filtration tech-
niques allow recovery and reuse of PVA (Meier et 
al., 2002; Yu et al., 2001).

Compared with reverse osmosis, nanofiltra-
tion is less energy intensive and can be used for the 
treatment of various industrial effluents (Meier et 
al., 2002). Moreover, a higher retention of dyes and 
other low molecular weight organic compounds (MW: 
200–1000) is achievable by nanofiltration. The salt-
rich permeate can be reused in the preparation of dye 
baths, which minimizes the amount of wastewater that 
needs to be processed. The basic problems involved 
in any membrane-based process are a drop in flux and 
membrane fouling. To overcome this problem and 
to achieve a high quality separation, combinations 
of various separation methods have been adopted in 
recent years (Pigmon et al., 2003; Abdessemed and 
Nezzal, 2002; Dhale et al., 2000; Xu et al., 1999).

Mercerization. In order to impart luster, increase 
strength, and improve dye uptake, cotton fiber and 
fabric are mercerized in the gray state after bleaching. 
Essentially, mercerization is carried out by treating cot-
ton material with a strong solution of sodium hydroxide 
(about 18–24%) and washing-off the caustic after 1 to 
3 min, while holding the material under tension. Cot-
ton is known to undergo a longitudinal shrinkage upon 
impregnation with this solution. This can be prevented 

by stretching it or holding it under tension. The mate-
rial acquires the desired properties of luster, increased 
strength, dye uptake, and increased absorbency. The 
large concentrations of NaOH in the wash water can be 
recovered by membrane techniques. Use of ZnCl2 as an 
alternative method leads to an increase in the weight of 
fabric and in dye uptake, and allows easy recovery of 
NaOH. Moreover, the process is ecologically friendly 
and does not require neutralization by acetic or formic 
acid (Karim et al., 2006).

Bleaching. Natural color matter in the yarn 
imparts a creamy appearance to the fabric. In order 
to obtain white yarn that facilitates producing pale 
and bright shades, it is necessary to decolorize the 
yarn by bleaching. Hypochlorite is one of the oldest 
industrial bleaching agents. The formation of highly 
toxic chlorinated organic by-products during the 
bleaching process is reduced by adsorbable organi-
cally bound halogen (AOX).

Over the last few years, hypochlorite is being 
replaced by other bleaching agents (Rott and Minke, 
1999). An environmentally safe alternative to hypo-
chlorite is peracetic acid. It decomposes to oxygen and 
acetic acid, which is completely biodegradable. One of 
the advantages of peracetic acid is higher brightness 
values with less fiber damage (Rott and Minke, 1999). 
Recently, a one-step preparatory process for desizing, 
scouring, and bleaching has helped to reduce the 
volume of water. The feasibility of a one-step process 
for desizing, scouring, bleaching, and mercerizing of 
cotton fabric followed by dyeing with direct dyes has 
been discussed by Slokar and Majcen (1997).

Cooper (1989) suggested an economical and 
pollution-free process for electrochemical mercer-
ization (scouring) and bleaching of textiles. The 
process does not require conventional caustic soda, 
acids, and bleaching agents. The treatment is carried 
out in a low-voltage electrochemical cell. The base 
required for mercerization (scouring) is produced in 
the cathode chamber, while an equivalent amount 
of acid is produced in the anode chamber, which is 
used for neutralizing the fabric. Gas diffusion elec-
trodes simultaneously generate hydrogen peroxide 
for bleaching. With a bipolar stack of electrodes, 
diffusion electrodes can be used as anode or cathode 
or both. The process does not produce hydrogen 
bubbles at the cathode, thereby avoiding hazards 
involving the gas (Lin and Peng, 1994).

An electrochemical treatment was developed for 
the treatment of cotton in aqueous solution contain-
ing sodium sulphate. In this technique, the current 



145JOURNAL OF COTTON SCIENCE, Volume 11, Issue 3, 2007

density was controlled between two electrodes. At 
the cathode, water is reduced to hydrogen and base, 
while at the anode it is oxidized to oxygen and acid. 
Favorable results on mercerization (scouring) and 
electrochemical sanitation of unmercerized (grey) 
cotton have been reported (Naumczyk et al., 1996).

Neutralization. According to Bradbury et al. 
(2000), replacement of acetic acid by formic acid for 
neutralization of fabric after scouring, mercerizing, 
bleaching, and reduction processes is effective, eco-
nomical, and environment-friendly. The procedure 
also allows a sufficient level of neutralization in a 
short period of time, needs low volumes of water, 
and results in low levels of BOD.

Dyeing. Treatment of fiber or fabric with chemi-
cal pigments to impart color is called dyeing. The 
color arises from chromophore and auxochrome 
groups in the dyes, which also cause pollution 
(Azymezyk et al., 2007). In the dyeing process, water 
is used to transfer dyes and in the form of steam to 
heat the treatment baths. Cotton, which is the world’s 
most widely used fiber, is a substrate that requires a 
large amount of water for processing. For example, 
to dye 1 kg of cotton with reactive dyes, 0.6–0.8 
kg of NaCl, 30–60 g of dyestuff, and 70–150 L of 
water are required (Chakraborty et al., 2005). More 
than 80,000 tonnes of reactive dyes are produced 
and consumed each year. Once the dyeing opera-
tion is over, the various treatment baths are drained, 
including the highly colored dye bath, which has 
high concentrations of salt and organic substances. 
The wastewater must be treated before reuse. Co-
agulation and membrane processes (nanofiltration or 
reverse osmosis) are among processes suggested for 
treatment of this water; however, these treatments 
are effective only with very dilute dye baths. Dye 
baths are generally heavily polluted. For example, 
wastewater produced by reactive dyeing contains 
hydrolyzed reactive dyes not fixed on the substrate 
(representing 20 to 30% of the reactive dyes applied 
on an average of 2 g/L). This residual amount is 
responsible for the coloration of the effluents, and 
cannot be recycled. Dyeing auxiliaries or organic 
substances are non-recyclable and contribute to the 
high BOD/COD of the effluents.

Membrane technologies are increasingly being 
used in the treatment of textile wastewater for the 
recovery of valuable components from the waste 
stream, as well as for reusing the aqueous stream. A 
number of studies deal with application of various 
pressure-driven membrane filtration processes in the 

treatment wastewater from the dyeing and finishing 
process (Chen et al., 2005).

Measures adopted for the abatement of pollution 
by different dyes are 1) use of low material-to-liquor 